Egg Collector Tables

412620, 412621, 412622, 412623
412624, 412625, 412626, 412627

Repair Parts

412659

412620, 412621
412622, 412623

412630 412629

412645

412293

412628, 412629
412624, 412625
412626, 412627
412629

412630 =

011115,010253, 010666
412637

412635

412644 412635

412643 412636
412633, 412671 010664
412631

412634, 412672

412632

011115,010253,010666
412118

©2021 Valco Industries, Inc. 1 990167-RP REV [C]



Egg Collector Table - Exploded View, continued

420451

412262

415408
410268

412263

412652

412657 S
412640 012408,011122,412669
010542

011408

412641

010514

921698 WITH RACK ASSEMBLY:
models 412620, 412621, 412622, 412623

WITHOUT RACK ASSEMBLY:
models 412624, 412625, 412626, 412627

412665

412642

412639

412638
412667, 750030, 425045 010252,011114, 011408, 010251, 010616, 412646
412124
412658 412647 010542, 011406
412128 412673, 012585 412692, 412693
412648, 011405 412123 ' :
412116
® '.i.....
® ...l....
- ‘ Q
011405, 010253, 010666 }' : BT 19121
A A IR 012789
P 010643 010643, 010252
012789, 010426, 010651 412651
420451 010654 450423
412654
010666
VEN91507B, 412670 412662

990167-RP REV [C] 2 ©2021 Valco Industries, Inc.



Egg Collector Table - Parts List

PART # DESCRIPTION Qry
412620, 412621, 412622, 412623, 412624, 412625, 412626 & 412627 - Parts
010251 | WASHER, LOCK 1/4" MED SPLIT ZP 20
010252 | WASHER, LOCK 5/16"MED SPLIT ZP 42
010253 | WASHER, LOCK 3/8",MED SPLIT ZP 56
010424 | WASHER, FLAT, 1/4" SAE ZP 4
010426 | WASHER, FLAT 5/16" SAE ZP 8
010430 | WASHER, FLAT, 3/8" USS ZP 10
010502 | #10-24 X 1/2" SLOTTED TH SCREW ZINC PLATED 2
010514 | SCREW, 1/4-20 X 3/4", THMS, ZP SLOTTED HEAD 2
010542 | 5/16" X 3/4" SLOTTED TRUSS BOLT 10
010602 | NUT, HEX 1/4"-20 A FINISHED ZP 4
010616 | 1/4" X 5/8" HEX BOLT 18
010643 | 5/16-18 X 3/4" HEX BOLT 18
010645 |5/16" X 1" HEX BOLT 4
010651 |5/16" X 2-1/2" FULLY THREADED HEX BOLT 2
010654 | BOLT, HEX HEAD, 5/16" X 3" ZP 4
010664 | 3/8" X 1" HEX BOLT 4
010666 | 3/8" X 1-1/4" HEX BOLT 50
010670 | BOLT, EYE 3/8-16"X1-1/2" 7P 4
010943 | 1/4" WING NUT 4
010944 | NUT, WING 5/16"-18 ZP 2
011114 |5/16-18 HEAVY HEX NUT 28
011115 | NUT, HEX 3/8-16"A FINISHED ZP 36
011117 | NUT, HEX1/2"-13 A-FINISH ZP 2
011122 | #10-24 X 3/8" ROUND HEAD SCREW 2
011380 | SCREW, PHIL, 8-32X3/8, THD CUT PAN, ZINC, TYPE F 4
011405 | NUT, RETAINER, 3/8-16, ZP .093 -.126 24
011406 | NUT, RETAINER, 5/16-18, ZP .093 -.126 4
011407 | NUT, RETAINER, 1/4-20, ZP .093 -.126 16
011408 | BOLT, 3/8-16 X 1", SLOT, ZP TRUSS HEAD 2
011416 | #10-24 X 3/8" HEX SELF-TAPPING SCREW 2
012408 | #10-24 HEX KEP LOCKNUT 4
012585 | 1/4-20 X 5/8" TAPTITE SCREW 16
012660 | COTTER PIN, 7/64" X 3/4" LG ZP 4
102789 | 5/16-18 NYLOCK NUT 18
152409 | 1/4" X 1-1/4" HEX LAG SCREW 2
410268 | MTR,.75HP,180V 1750RPM,56C (models 412622, 412623, 412626 & 412627) 1
412116 | TENSIONER BASE 2
412118 | LEVELING FOOT PAD 4
412121 | SPROCKET SHAFT 2
412122 | ROLLER SHAFT 6
412123 | ROLLER, 2-3/8" X 6-5/8" 4
412124 | TENSIONER SLIDE 4
412128 | TENSIONER ROLLER 2
412129 | TENSIONER SHAFT 2

©2021 Valco Industries, Inc. 3

990167-RP REV [C]



Egg Collector Table - Parts List, continued

412135 |1/4"X1/4" X 1" KEY

412136 | 1/2" COLLAR - ZINC PLATED

412157 | 5" BRUSH RETAINER

412177 | ACCESS DOOR

412185 | FLOURESCENT LIGHT BULB (models 412620 & 412621)

412191 | POWER CORD, 125V, 9’ (models 412620, 412621, 412624 & 412625)

412199 |5" BRUSH

412206 |4.50" X 3.00" BELT PATH DECAL

412262 | HUB, COUPLER, CHAIN, 4016, 1"

412263 | CHAIN, COUPLER, 4016

412381 | 14/3 BLACK SITOW WIRE

412506 | 7/8" KNOCKOUT PLUG

412628 | HOUSING, BELT DRIVE, 4" LEFT

412629 | HOUSING, BELT DRIVE, 4" RIGHT

412630 | FRONT PLATE, BELT DRIVE, 4"

412631 | BASE, FOOT, BELT DRIVE, 4", LEFT

412632 | BASE, FOOT, BELT DRIVE, 4", RIGHT

412633 | BASE, LEG, LEFT, BELT DRIVE, 4" (models 412620, 412622, 412624 & 412626)
412634 | BASE, LEG, RIGHT, BELT DRIVE, 4" (models 412620, 412622, 412624 & 412626)
412635 | LEG, BELT DRIVE, 4"

412636 | TIE PLATE, LEG, BELT DRIVE, 4"

412637 | SUPPORT, HOUSING, BELT DRIVE, 4"

412638 | BASE, RACK, BELT DRIVE, 4" LEFT

412639 | BASE, RACK, BELT DRIVE, 4" RIGHT (models 412620, 412621, 412622, 412623)
412640 | RACK, BELT DRIVE, 4" (models 412620, 412621, 412622, 412623)

412641 | EGG PLATE, BELT DRIVE, 4" (models 412620, 412621, 412622, 412623)
412642 | SUPPORT, RACK, BELT DRIVE, 4" (models 412620, 412621, 412622, 412623)
412643 | MOTOR MOUNT, BELT DRIVE, 4"

412644 | SUPPORT, MTR MOUNT, BELT DRIVE, 4"

412645 | COVER, DRIVE ROLL, BELT DRIVE, 4"

412646 | BRACKET, EGG GUIDE, BELT DRIVE, 4"

412647 | BRACKET, PINCH ROLL,BELT DRIVE, 4"

412648 | BEARING PLATE, LEFT BELT DRIVE, 4"

412649 | BEARING PLATE, RIGHT BELT DRIVE, 4"

412650 | MOUNT PLATE, CONTROL BELT DRIVE

412651 | SPRING, CONSTANT FORCE, 1"

412654 | SHAFT, PINCH ROLL, BELT DRIVE, 4"

412657 | REDUCER, 40:1,56C, DUAL OUTPUT

412658 | DRIVE ROLL, BELT DRIVE, 4

412659 | EGG GUIDE, BELT DRIVE, 4"

412660 | JACK SCREW, BELT DRIVE, 4"

412662 | BASE, BRUSH RETAINER BELT DRIVE, 4"

412665 | CABLE CLAMP, 1-1/4" GALV (models 412620, 412621, 412622, 412623)
412666 | TOP, BELT DRIVE, 4"

412667 | DC CONTROL, 115V, BELT DRIVE (models 412620, 412621, 412624 & 412625)
412668 | DC CONTROL, 230V, BELT DRIVE (models 412622, 412623, 412626 & 412627)

RlIRr(RININ[RIRr(NM]RrININRINMINd DRI INIRIN|IRIR(RIR(INIRINR|IR(RIR|IRIRIR[RIVINISIN(D R (RN

990167-RP REV [C] 4 ©2021 Valco Industries, Inc.



Egg Collector Table - Parts List, continued

412669 | LIGHT ASSEMBLY, FLOURESCENT 120V 1
412670 | PAIL, 5QT, GALV 2
412671 | BASE, LEG, LONG, LEFT BELT DRIVE, 4” (models 412621, 412623, 412625 & 412627) 1
412672 | BASE, LEG, LONG, RIGHT BELT DRIVE, 4” (models 412621, 412623, 412625 & 412627) 1
412673 | BACK, TENSIONER, BELT DRIVE, 4" 2
412674 | MAT, TABLE, BELT DRIVE, 4" 1
412692 | CONNECTOR, INSULATOR, 4” DRIVE BELT 1
412693 | SUPPORT, TROUGH BRACKET 1
415408 | MTR,.75HP,90VDC 1750RPM,56C (models 412620, 412621, 412624 & 412625) 1
420451 | BEARING, 1.00" FLANGE 4
420464 | SPRING - PINCH ROLL 4
420473 | 1/2" CONDUIT NUT 2
425044 | 1/2" BLACK FLEXIBLE TUBING 5.4
425045 | CONNECTOR, 90 DEG, 1/2"CONDUIT LIQUID TIGHT 1
425046 | 1/2" CONDUIT CONNECTOR 1
450423 | 1.75"0D X .688"ID WASHER 4
470614 | 4" X 3" VAL-CO DECAL 2
500478 |5/16" X 1/2" CLEVIS PIN 4
730244 | #16-14 X 1/4" EXPANDED BARREL FEMALE SPADE CONNECTOR 8
730245 | 16-14 FULLY INSULATED MALE SPADE CONNECTOR 2
730248 | 14/16GA. QUICK CONNECT 2
750030 | CORDGRIP, 1/2" NPT STRAIGHT 2
921698 | GROMMET, PUSH-IN, RUBBER (models 412620, 412621, 412622, 412623) 1
VEN91507B| "S" HOOK .177" X 1.5" 2

©2021 Valco Industries, Inc. 5 990167-RP REV [C]



Belt Return 412180 E- xploded View and Parts List

412164

412189

~ 412158
412159

U
’ / 011380
501441 . //,
010252 \\\\\\Q 412188
412123 \Eb\w 412133

1
N

[

012789
412173

010647
o 012660
L
N
412166 .,\_\\\\5\‘ 500478
.' 1111
412172§;\\\\\\\ 011115
010643
412184 412181 010252
010426
011114
PART # DESCRIPTION QTyY PART # DESCRIPTION QTyYy
412180 BELT RETURN 412180 BELT RETURN
010252 | WASHER, LOCK 5/16"MED SPLITZP | 14 412166 | BACK PANEL, RETURN, SB
010426 | WASHER, FLAT 5/16" SAE ZP 16 412173 RT ADJUSTER BRCKT

010643 | 5/16-18 X 3/4" HEX BOLT 412174 | LT ADJUSTER BRCKT
010647 |5/16" X 1-1/4" HEX BOLT 412176 | SINGLE THREAD ROLLER SHAFT
011115 | NUT, HEX 3/8-16"A FINISHED ZP 412181 | DOUBLE THREAD ROLLER SHAFT

6
4
4
011380 | SCREW, PHIL, 8-32X3/8 4 412184 | BELT SHIELD
4
4

011461 | 3/8" BALL NOSE SPRING PLUNGER 412188 RT BELT RETURN CASE

012660 | COTTER PIN, 7/64" X 3/4" LG ZP 412189 | LT BELT RETURN CASE

012789 | 5/16-18 NYLOCK NUT 22 412368 BELT RETURN/NEST HDWE BAG

412123 | ROLLER, 2-3/8" X 6-5/8" 4 010252 | WASHER, LOCK 5/16"MED SPLIT ZP

412133 | ADJUSTER KNOB 2 010643 | 5/16-18 X 3/4" HEX BOLT

412157 | 5" BRUSH RETAINER 2 011114 | 5/16-18 HEAVY HEX NUT
4
2
2

412158 | 6-1/4" BRUSH 012803 | RIVET, #64 X 3/16" ALL ALUM
412159 | BRUSH BRCKT 500478 | 5/16" X 1/2" CLEVIS PIN
412164 | BELT COVER 501441 | NUT, HEX FLANGE 5/16"-18, ZP

ARO[ |FR|FP[IFRLINININ[(FPR|FP |-

990167-RP REV [C] 6 ©2021 Valco Industries, Inc.



Control 412667 - Exploded View and Parts List

921697

450545 412501
412504
412505
. -~
. -~ //
-~ -~
-7 970145
.
SPE-000-1039 .
012682
730248 450484
SPE-000-1040 450497
412508 730244
412502 FUSE NOT SHOWN
50 921703 921500
PART # DESCRIPTION Qry
412667 DC CONTROL, 115V, BELT DRIVE
012682 SCREW, #10-24 X 3/8" SLTD HEX WASHER HEAD, ZP 5
412501 DC CONT HOUSING 1
412502 DC CONT COVER 1
412504 120V LIGHT 1
412505 DART DC CONTROLLER 1
412508 DC CONTROLLER DECAL 1
425070 12AMP 250VOLT FUSE 1
450484 GROUND BLOCK 1
450497 3/16" FEMALE QUICK CONNECT 2
450545 3-POSITION TOGGLE SWITCH 20A-125VAC, 10A-250VAC, DPDT 1
730244 #16-14 X 1/4" EXPANDED BARREL FEMALE SPADE CONNECTOR 8
730248 14/16GA. QUICK CONNECT 4
921132 WIRING DIAGRAM, BASE, COLL TAB CB 1
921500 | CONNECTOR, MALE, QUICK CONNECT FULLY INSULATED, 12-10 AWG 1
921697 SWITCH, TOGGLE, ON/OFF, DPST 15A, 3/4HP, QUICK CONN 1
921703 CONNECTOR,FEMALE,QUICK CONNECT FULLY INSULATED, 12-10 AWG 1
970145 FUSE HOLDER, IN-LINE 1
SPE-000-1039 | WIRE, 14 AWG STRND, BLACK 2.3
SPE-000-1040 | WIRE, 14GA.STANDARD, WHITE 0.7

©2021 Valco Industries, Inc.

990167-RP REV [C]



Control 412668 - Exploded View and Parts List

412501

012682

921697

450545

412505

723406 -
[
L
. \ 970145
450484
450497
730244
412508 412502 921703 921500
FUSE NOT SHOWN
PART # DESCRIPTION QTyY
412668 DC CONTROL, 230V, BELT DRIVE
012682 SCREW, #10-24 X 3/8" SLTD HEX WASHER HEAD, ZP 5
412501 DC CONT HOUSING 1
412502 DC CONT COVER 1
412505 DART DC CONTROLLER 1
412508 DC CONTROLLER DECAL 1
450484 GROUND BLOCK 1
450497 3/16" FEMALE QUICK CONNECT 2
450545 3-POSITION TOGGLE SWITCH 20A-125VAC, 10A-250VAC, DPDT 1
730244 #16-14 X 1/4” EXPANDED BARREL FEMALE SPADE CONNECTOR 8
730248 14/16GA. QUICK CONNECT 4
723406 INDICATOR LIGHT, NEON, 250V 1
921132 WIRING DIAGRAM, BASE, COLL TAB CB 1
921500 CONNECTOR, MALE, QUICK CONNECT FULLY INSULATED, 12-10 AWG 1
921697 SWITCH, TOGGLE, ON/OFF, DPST 15A, 3/4HP, QUICK CONN 1
921703 CONNECTOR,FEMALE,QUICK CONNECT FULLY INSULATED, 12-10 AWG 1
921704 FUSE, 6A, 250V, 1.25 X .25 1
970145 FUSE HOLDER, IN-LINE 1
SPE-000-1039 | WIRE, 14 AWG STRND, BLACK 2.3
SPE-000-1040 | WIRE, 14GA.STANDARD, WHITE 0.7

990167-RP REV [C]

©2021 Valco Industries, Inc.



